

Tab Clopidogrel 75mg P/O OD to continue ✓
 Tab Pan 40mg P/O OD , 30 mins before meal X 3 days then stop
 Tab Colto 40mg P/O OD to continue
 Syrup Looz 30ml P/O HS sos for constipation
 Tab Dolo 650mg p/O TDS X 5 days then stop SOS for pain

Activity/dietary restrictions/Advice : Strict compliance with medications
 All risks explained to the relatives
 Language therapy done , guidelines given for language stimulation .
 Continue with water /other fluids orally +soft feeds orally

Follow up advice : Review with chest X-Ray +TLC in OPD
 Follow up in OPD with prior appointments
 Contact Mr Jaswant 9810332224 for appointments

Dosage related abbreviations stand for:

- 1) OD - Once a day
- 2) BD - Two times daily
- 3) TDS - Three times daily
- 4) HS- At Bedtime
- 5) SOS- as and when required
- 6) BBF- Before breakfast

In case of Emergency such as:

Chest pain
 Difficulty in breathing
 Loss of consciousness
 Sudden dizziness, weakness/change in sensorium
 Fever > 101 Degree F
 Bleeding/Pus/drainage from operative site
 Unexplained leg pain
 Others

For Artemis Gurgaon pls contact 0124-4511111

Consultant Name : Dr Rajsrinivas
Prepared by
Name : Dr Karan
Signature : Karan

Dr. Rajendra Parthasarathy
 MBBS, MCh, CCT (Neurology)
 Consultant Stroke and Neurointervention
 Artemis Agrim Institute of Neurosciences
 Artemis Hospitals
 Sector-51, Gurgaon-122 001, Haryana
 Regn. No. : HN-8269

Signature : Dr. Hilal Ahmad

Artemis Hospital(a unit of Artemis Medicare Services Ltd.) Sector 51, Gurugram-122001, Haryana, India.
 ph.:+91-124-4511111 | Fax: +91-124-4588899